RGRAVELY.

CHAIN GUARD

FORM NO. 32850(9-88) PART NO. 15686 PRINTED IN USA
$1.00



SECTION 1
INSTALLATION INSTRUCTI
Remove the front fender and skids from the 30" mower deck.

Fasten the chain guard weldment to the deck with the 5/16-24x.875 hex bolts, flat washers
and 5/16-24 lock nuts as shown in the illustration in Section 2.

Fasten the chain guard skids to the deck and chain guard weldment with the 5/16-24x.625
hex bolts and lock washers as shown in the illustration in Section 2.

SECTION 2

LLUSTRAT ARTS LI

- -——

i 30 INCH e
e MOWER DECK ~

ITEM
NO. PART NO. QTY. DESCRIPTION
1 10260 1 Weldment, Chain Guard
2 190139 5 Nut, Lock 5/16-24
3 181593 6 Bolt, Hex 5/16-24x.625
4 138538 6 Washer, Lock 5/16 Internal Tooth
5 120394 5 Washer, Flat .406x.812x.065
6 181596 5 Bolt, Hex 5/16-24x.875
7 4 13584 22 Chain, 3 Link
8 13585 4 Chain, 2 Link
9 21395 2 Skid, Chain Guard




